Jal e
SGS

Chemical Laboratory - Kao.,SGS Taiwan Ltd.

TEST REPORT

NEW PRISMATIC ENTERPRISE CO., LTD.

NO.4, ALLEY 27, LANE 195, YUNG FENG RD., TU-CHENG CITY, REPORT NO.KE/2008/82062
TAIPEI COUNTY 236, TAIWAN DATE: 2008/09/02
PAGE: 1 OF 2

OV 0 0 600 A
THE FOLLOWING SAMPLE(S) WASMWERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CLIENT AS

SAMPLE DESCRIPTION : THERMOCHROMIC MC PIGMENT.
COLOR : BLACK.

TESTING PERIOD : 2008/08/28 TO 2008/09/02.

SAMPLE RECEIVED : 2008/08/28.

SAMPLE SUBMITTED BY : NEW PRISMATIC ENTERPRISE CO., LTD..

WE HAVE TESTED THE SAMPLE(S) SUBMITTED AS REQUESTED AND THE FOLLOWING RESULTS WERE
OBTAINED.

TEST ITEM(S) UNIT METHOD MDL SPEC. | RESULT | CONCL.
HEAVY METALS (EN-71 PART 3) = - - -— — -
CHROMIUM ppm EN71 PART 3 1 <60.0 n.d. PASS
MERCURY ppm EN71 PART 3 2 <60.0 n.d. PASS
BARIUM ppm EN71 PART 3 1 <1000 n.d. PASS
SELENIUM ppm EN71 PART 3 2 <500 nd. PASS
ANTIMONY ppm EN71 PART 3 2 <60.0 n.d. PASS
CADMIUM ppm EN71 PART 3 1 <75.0 n.d. PASS
ARSENIC ppm EN71 PART 3 1 <25.0 n.d. PASS
LEAD ppm EN71 PART 3 1 <90.0 nd. PASS

NOTE 1 : ppm = mg/kg
NOTE 2 : n.d. = Not Detected.
NOTE 3 : MDL = METHOD DETECTION LIMIT.

atherine Ho / Supervisor
Signed for and on behalf of
SGS Taiwan Limited
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SAMPLE PHOTO

** END OF REPORT *
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